
Prime 750

1

11 14

15

17

24

25

22

19

20

16

10

5

6

9

26

9 27

7
8

1
2
3
4
5
6
7
8
9

10
11
12
13
14

15
16
17
18
19
20
21
22
23
24
25
26
27

CHARGE PORT COVER
SCREW BOLT, M3x6
CHARGE PORT MOUNT PLATE
SCREW BOLT, M5x16
HANGER
BATTERY BRACKET SCREW MOUNT
TOP TUBE RUBBER
SCREW BOLT, M4x12
SCREW BOLT, M3x8
BATTERY BRACKET LOWER SCREW
MOTOR LEFT SIDE COVER
SCREW BOLT, M3x6
BDU38 MOTOR BRACKET
MOTOR MOUNT SCREW (LONG)

MOTOR MOUNT SCREW (SHORT)
MOTOR RIGHT SIDE COVER
MOTOR SKID PLATE
SCREW BOLT, M4x10
CABLE PLUG
SPEED SENSOR BRACKET
SCREW BOLT, M3x12
BATTERY MOUNT PLATE
SCREW BOLT, M3x6
REAR AXLE MDK 12X148 P1.0 L180 BOLT
CHAIN PROTECTOR
CABLE COVER 2 CABLES
CABLE COVER OPEN

099.22055
099.20021
099.22056

SRAM UDH
099.20071
099.23035

SET 2
099.22044
099.25002
099.20021
099.25000
SET 1

SET 1
099.25003
099.25001
099.15032
989.13010
099.25035

099.22043

112.90027
099.21002
SET 2
099.22067

2Nm

1Nm

1 Nm

15Nm

15Nm

2Nm

1 Nm

1
3
1
2
1
1
1
1
2
1
1
6
1
3

1
1
1
4
1
1
2
1
4
1
1
1
1

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION

Grease + Threadlocker

Grease

Threadlocker

Apply grease to the shaft, and locker to the threads

2

12

12

4

3

13

14

18

21

18

23



10

SPARE PARTS BIKE 2025 

099.25004
099.19010
125.19016 
099.25007
099.21032
099.25005
099.25006

SET 1: MOTOR BOLTS SET
SET 2: CABLE GUIDE KIT 3
KICKSTAND 
FENDER KIT 
REAR RACK 
FRONT LIGHT 
REAR LIGHT

MOTOR MOUNT SCREW (SHORT), MB-T40-10L (x1) / MOTOR MOUNT SCREW (LONG), MB-T40-18L (x3)
CABLE COVER 2 CABLES (x1) / SCREW BOLT, M3X8L-M11A (x1)

PART NUMBER DESCRIPTION COMPONENTS

MOTOR BOLTS SET CABLE GUIDE KIT 3

SET 1 SET 2


